FF5/No. | #f£3% 5 /Part designation Mkl #R Material name ¥ & /Quantity
1 50515-G2B3-1000 LA 5 52 8 R Rear cover assy 1
2 54100—G2B3-36B4 PRI A SR, Fuel tank assy 1
3 36000—-G2B3-0800 AR SR Inverter assy 1
4 53310-G2B3-1000 AR RSB EE Inverter air inlet cover assy 1
5 50510-G2B3-1000 LA AT 52 8 R Front cover assy 1
6 44030-62B3-0100 B 1 JERAR R Bottom cover assy 1
7 20260-01584-00 EHHLERR Enging assy 1
8 53330-G2B3-1000 HE AR EREBR Muffler exhaust cover assy 1
9 B9074. 5-05LC-014E /N SLUBRAT Bolt M5X14 2

IS 2R BIEE/Before the machine shell exploded assembly diagram




FF5/No. | #f£3% 5 /Part designation Mkl #R Material name ¥ & /Quantity
1 B845-ST48-016C +AE AL H BR4T (GB/T 845 ST4. 8X16) Flang bolt(GB/T 845 ST4.8%X16) 5
2 50510-G2B3-1000 Hlag Al 52 Front panel 1
3 B818-06JF—012C B Sk 1Rk (N6X12) Screw (M6X 12) 1
4 33013-00046—-00 BT AR Front cover 1
5 96050-G2B3-1000 Je g i Lock clip 4
6 12391-G2B3-0000 BT Sk e o Cylinder head fix washer 1
7 90490-G2B3-1000 J& BT Start proection 1
8 17423-G2B3-0000 FhHEH Handle baffle 1
9 17422-G2B3-0001 JashhrF 1

ke

h

S RIEYERI/After the machine shell exploded assembly diagram




.\ -

FF5/No. | #fEFE S /Part designation YKL 44 R Material name Br&/Quantity
1 33013-00025-00 JEER Rear cover 1
2 51229-G2B3-000C R HAIBR Bolt 3
3 50515-G2B3-1000 HBER Rear panel 1
4 17635-G2B3-0000 PRI Fuel insulator 1
5 54103-G2B3-0200 KIEERE Rubber sleeve for spark plug 1
6 B9074. 5-05LC-014C + Rl /N S AT Bolt M5X14 2
7 96050~-62B3-1000 DI At Lock clip 4
8 51222-G2B3-0300 JEE ) L e 3 Round hole rubber washer 3
9 51222-G2B3-0000 B LR B Round hole rubber washer 1
10 12391-G2B3-0000 L3k e fr Vibe mount for cylinder head 1
11 B818-06JF-012C Bk +ig ke (N6X12) Bolt M6X12 1
12 54103-G2B3-0001 g vAmgidic] THEBRE (©40X10) 1
13 54166—-62B3-0000 YHIAT 11 328 B B AS (D 36X2) 1

HERBHSEWME/ Inverter air intake cover assembly




YRR

5 /No. | 8% S /Part designation Material name ¥ & /Quantity
1 53310-G2B3-1000 HERRHSEW Inverter air inler cover 1
2 B9074. 5-05LC-014E +FHENESL (5X14XP1. 25/ 2%%) Bolt M5X14 6
3 B845-ST40-020C +FH 8k 5 BURET (B ST4X20) Bolt ST4.2X18 6
4 52041-G2B3-1000 HXFR Fuel Valve handle 1
5 52000—-G2B3-B100 I HIE AR = R Control panel assy 1
6 B819. 1-04LC-010B +FHlE 3L IRET (MAX 10X P1. 25/ R B) Bolt M4X12 1
7 B818-06JF-012C Ek+Fig# (N6X12) Bolt M6X12 1

A EHSERB M/ Muffler outlet cover plate assembly




FF5/No. | #f£3% 5 /Part designation Mkl #R Material name ¥ & /Quantity
1 53330-G2B3-1000 AR HSER Muffler exhaust cover assy 1
2 B9074. 5-05LC—-014E +FH#8/ Bk (5X14XP1.25/8B45%) Bolt M5X14 6
3 54103-G2B3-0400 BHRE Alternator rubber sleeve 6
4 90551-G2B3-0000 MR XE Spring ring 5
5 L$201507060001 HS4 1

ZhH KR 2 K/ Power backplane assembly




FF5/No. | %S /Part designation YKL FR Material name & /Quantity
1 51204-G2B3-0000 IR R Anti-vibration mounting 4
2 51222-G2B3-0200 LR Bottom washer of aiternator 1
3 51222-G2B3-0100 B FTRE Anti-vibration foot 4
4 51222-G2B3-0400 Ak ER bottom washer of engine body 1
5 44030-G2B3-0100 B RIR Bottom cover 1
6 54104-G2B3-000B #HE (07D 10%8. 5mm) Sleeve $7X30X8.5 4
7 B5789-06KG—-020C =AU (M6X20XP1.0/B%) Flange bolt Mé6X20 4
8 B39-0600-010C Fi2E M6 Sqaure nut 6
9 B6177. 1-06KG-000C WAIRE Mo M6 frange nut 4
10 B97. 4-065G—-000C B (6. 5D 18%1. 6mm/ HEE) 4

M SR /Fuel tank assembly




FF5/No. | #f£3% 5 /Part designation Mkl #R Material name ¥ & /Quantity
1 54100-G2B3-36B4 WA H A 2 AR Fuel tank assy 1
2 B5789-06KG—-012C BAIEEE (M6X12XP1.0/B%) Flange bolt M6X12 2
3 54105-G2B3-3000 MAFF X Fuel valve 1
4 54150-G1A2-0200 PRmAE= Fuel cap 1
5 54103-G2B3-0000 HAERE Rubber sleeve 2
6 41015-H27D-0000 pob:A 15854 1
7 54106—-G7A2-100C *&% (B12/8%F) 1




8 41015-G2B3-0100 pobiA T 15954 1
9 17002-G2B3-0200 BHE (D5% 010+ O 7% D 12 (95) CARBIKZES) 1
10 51330-G2B3-1000 =E&—FxEER 1
11 52043-G2B3-0000 —E—FXHETF 1
12 52042-G2B3-0000 =a—FxEE 1
13 B845--ST40-014C T FHE L 5 BURET 4X14) 4
14 53230-G2B3-0001 RITHRIRER 1
15 52040-G2B3-0003 RN FF A H 1
16 B845--ST20-012C - FHE L 5 BURET (2X12) 2

& EhHLE R /Engine assembly

FF5/No. | #f£3%K 5 /Part designation Mkl #R Material name B E/Quantity
1 20260-01584-00 KB R Engine 1
2 B70. 2-06AG-014B RIAFIBRE (M6X 14 XP1. 0/48 B4 Bolt M6X 14 2
3 33155-00025-00 AH R Cooling fan 1




32210-A021-0001/20051-00023-

4 00 ZARNLER ALt 1
ernator assy
5 B5787-05JG-035C B BERE (M5X 35XP0.8/H4E) Flange bolt M5X30 2
6 34104-6G2B3—-0000 BALE Alternator cover 1
7 B6177. 2-12LG-000C B BERF (M12XP1. 25/ F%8) Flange nut M12X1.25 1
8 B5789-06KG—-031C BB (M6X30XP1. 0/F4E) Flange bolt M6X30 5
9 B845-8T48-016C AL B BOB4T (GB/T845 ST4.8X 16) Self-screwing bolt GB/T845 ST4.8X 16 5
10 51312-G2B3-0001 £ 1
IR/ Inverter assembly
55 /No. | #fE%E S /Part designation PRl R Material name & /Quantity
1 36000-G2B3-0800 HEBRERE Inverter assy 1
2 51330-G2B3-0100 RSB/ Bracket 1
3 B5789-06KG—012C e (M6X12XP1.0/H%E) Flange bolt M6X12 4
4 51222-6G2B3-0000 R FLAR Rubber sleeve 1




51222-G2B3-0300

BEAKE

Round rubber sleeve

920/0-6GZb3-0200

B R

31800-G2B3-0006

HRATER

i




